
 

ME_127415237_1 (W2003x) 

Form A (version 2) 
 

REMEDIAL ACTION PLAN PREPARED BY SOPHIE WOOD 

COURT DETAILS 

Court Land and Environment Court of New South Wales 

Class 1 

Case number 2015/10898 and 2015/10951 

TITLE OF PROCEEDINGS 

PROCEEDINGS 2015/10898 

Applicant Liverpool City Council 

  

First respondent Moorebank Recyclers Pty Limited  

Second respondent Minister for Planning 

PROCEEDINGS 2015/10951  

First applicant Benedict Industries Pty Limited 

Second applicant Tanlane Pty Limited 

  

First respondent Minister for Planning 

Second respondent Moorebank Recyclers Pty Limited  

PREPARATION DETAILS 

Filed for Moorebank Recyclers Pty Ltd, First Respondent in 
Proceedings 2015/10898 and Second Respondent in 
[...]
clearance certificate from a licensed Asbestos Assessor obtained, prior to 

commencing general site clearance. 

Following site clearance and removal of vegetation, a walkover survey of the 

cap in the Development Area and Undeveloped Area shall be carried out, on a 

10m grid.  The cleared surface will be carefully inspected for visible ACM, and 

any identified potential ACM shall be sampled and sent for laboratory 

identification.  In addition, a min 500mL sample of capping material will be 

collected for laboratory quantification in accordance with the ASC NEPM, 

Schedule B1 – Guideline on Investigation Levels for Soil and Groundwater.  Asbestos 

analysis of the soils will be carried out if the potential ACM material contains 

asbestos. 

Surface surveys may be undertaken in stages according to the staging of cap 

removal. 

  

http://www.epa.nsw.gov.au/waste/virgin-material.htm


 

 

ENVIRONMENTAL RESOURCES MANAGEMENT AUSTRALIA PTY LTD 0337609R04/FINAL/26 SEPTEMBER 2016 

40 

Inspecting Capping Material During Excavation 

To confirm capping material proposed for reuse as Suitable Capping Material 

for reconstruction of the cap, it will be inspected during excavation for visible 

asbestos.  An outline procedure is provided below: 

A “competent person” with respect to asbestos (as defined in Annex D) will be 

present during cap stripping works to inspect materials and keep records. 

The competent person will inspect excavation faces and stockpiles every day 

during cap stripping activity.  

At least one inspection event will be recorded for every 30 minutes of cap 

stripping excavation works.  The record will include: 

 Inspector’s name and employer 

 Date and time of observation 

 Location on site of observation (GPS co-ordinates) 

 Photograph of the location inspected and a close up of the material 

 Brief description of the location and material (e.g., stockpile, size and 

approx. volume or excavation base /batter, depth below original surface, 

description of material inspected) 

 Details of any sample taken for asbestos identification 

 If asbestos not observed, a statement to that effect. 

If potential ACM is observed in capping material, excavation of capping will 

be temporarily suspended and the Environmental Consultant and Moorebank 

Recyclers Project Manager contacted.  Additional controls will be applied as 

appropriate, potentially including but not limited to: 

 Further investigation (e.g., test pitting) to define the impacted area 

 Creation of a new separate stockpiling area for potentially impacted 

capping with increased inspection frequency 

 Decision that the area in question will not be stripped further 

Records will be kept of all observations, amended procedures (e.g. one or 

more of the above) and the area to which the amended procedures were 

applied.  These records will be included within the Earthworks Validation 

Report. 



 

 

ENVIRONMENTAL RESOURCES MANAGEMENT AUSTRALIA PTY LTD 0337609R04/FINAL/26 SEPTEMBER 2016 

41 

6.3.2 Additional Investigation on the Northern Bund 

It is necessary to establish whether the northern bund wall of the landfill is 

adequate to provide containment and support the proposed development.  

This investigation will be specified by the Geotechnical Engineer.  

6.3.3 Preparation, Site Establishment and Controls 

It is envisaged that the following general steps will be undertaken prior to 

remediation: 

 development of a project-specific Health and Safety Plan (HASP) including 

Safe Work Method Statements (SWMS); 

 development of a detailed Earthworks Environmental Management Plan 

(EEMP) based on the requirements of this RAP and relevant provisions of 

the Project Approval; 

 development of a Materials Management Plan including details of 

proposed waste classification methodology (for off-site disposal only), 

stockpile management and responsibilities for reporting and 

documentation; 

 engagement of the Principal Contractor, Environmental Consultant, 

Geotechnical Engineer, CQA Engineer, and NSW Accredited Site Auditor;  

 notification to relevant stakeholders as required such as the local council 

and SafeWork NSW;  

 identifying suitably licensed landfills to dispose of unsuitable materials;  

 identifying and securing a source for importation of fill material (VENM) 

for use as required; and 

 site establishment and preparation including: 

 installation of safety and environmental controls in accordance with the 

EEMP; 

 installation of barricades, fences and signage as needed;  

 installation and commissioning of the temporary leachate treatment 

plant; 

 asbestos survey and clearance by appropriately licensed asbestos 

assessors and removalists;  

 characterisation of existing soil stockpiles (including visual inspection 

for asbestos and sampling if potential ACM is visible) and classification 

for reuse or disposal as appropriate;  



 

 

ENVIRONMENTAL RESOURCES MANAGEMENT AUSTRALIA PTY LTD 0337609R04/FINAL/26 SEPTEMBER 2016 

42 

 removal of surface debris and vegetation to appropriately licensed 

recycling or disposal facility; and 

 validation sampling of underlying capping material in any areas where 

contaminated soil stockpiles  were removed. 

To avoid confusion, the EEMP will include specific items required by both the 

Earthworks Consent and the Project Approval. 

6.3.4 Leachate Treatment Plant 

The leachate treatment plant will be designed and specified to meet the 

discharge criteria for the selected and approved discharge routes.  Leachate 

treatment has been assessed by Simmonds and Bristow (2016), from which the 

information below is derived. The options for discharge currently under 

investigation are discharge to the Georges River, or discharge to sewer. 

Discharge to sewer is the preferred and likely option, and an application for 

consent has been made by Simmonds and Bristow in September 2016.  ERM 

understands that Sydney Water has issued provisional consent by email, and 

has also provided consent to connect into the sewer on Newbridge Road.  This 

would require installation of a sewer pipe from the leachate treatment plant 

along the access road, which can be achieved as part of the development. 

NSW EPA has been contacted for a preliminary view on whether discharge to 

Georges River would be permissible.  Discussion with EPA will be continued 

to provide for an alternative solution in the event that the sewer discharge 

proves impossible. 

It is anticipated that the plant will require an Environmental Protection 

Licence issued by NSW EPA (Protection of the Environment Operations Act 1997, 

Schedule 1 Clause 15A Contaminated Groundwater Treatment plant with a 

capacity to treat >100ML per annum).   

It is envisaged that the plant will be temporary, required for the duration of 

the earthworks only.  The need for ongoing leachate treatment will be 

assessed as part of future operational site management since the requirement 

will be known only once the rate of long term leachate build up is established. 

It is estimated that up to 120ML of leachate needs to be removed to achieve 

the proposed dewatering for the whole site, assuming 40-50% porosity of the 

waste (J&K, 2016 by email Andrew Jackaman to Sophie Wood, 10 Aug 2016). 

  



 

 

ENVIRONMENTAL RESOURCES MANAGEMENT AUSTRALIA PTY LTD 0337609R04/FINAL/26 SEPTEMBER 2016 

43 

The capacity of the plant will be determined by the permissible discharge 

volume, which is to be established depending on the discharge route that is 

agreed.  The discharge rate that Sydney Water is able to accept is understood 

to be 6L/s (approx. 0.5ML/day assuming 24 hour pumping).  The likely 

achievable dewatering rate is estimated at 3.5-5.25ML/day, reducing 

exponentially as leachate is drawn out (estimated from pumping trials from 

test pits, J&K 2016 by email Andrew Jackaman to Sophie Wood, 11 Aug 2016). 

Since the permissible discharge rate is much lower than the achievable 

dewatering rate, the discharge rate will be the primary constraint on the rate 

that dewatering can actually be achieved. The sizing of the leachate treatment 

plant will also be driven by the permissible discharge rate. 

The plant is provisionally likely to be established at the south-western corner 

of the Development Area, as indicated in Figure 9.  Pumping from the 

dewatering areas to the treatment plant and discharges of treated leachate 

from the treatment plant to the permanent sewer inlet will be by means of 

PVC pipes or flexible hoses which will be protected from site traffic as 

required to prevent damage.  In so far as is possible, the hoses will be laid to 

avoid trafficked areas.  The earthworks program will require that the hoses 

can be moved as needed for earthworks activities.  

Likely treatment plant components for each option are listed below. 

Sewer Discharge 

For treated water discharged to sewer, the treatment will need to meet Sydney 

Water sewer acceptance limits.  The leachate treatment plant components 

provisionally proposed are as follows: 

1. Blending Feed Tank – to allow different leachate extraction points to be 
mixed and produce a more consistent feed (volume & quality) to plant. 

2. pH correction/stabilisation to optimum float pH for metals removal – 
typically slightly alkaline 

3. Dissolved air floatation with coagulant dose for COD/BOD/TOC, solids 
separation, metals removal and polishing on hydrocarbons 

4. pH correction 

5. Disinfection 

Bi-product:  

1. DAF float – dewater with VBelt press – filtrate returned to treatment plant 
for retreatment, cake to off-site landfill 

 

  



 

 

ENVIRONMENTAL RESOURCES MANAGEMENT AUSTRALIA PTY LTD 0337609R04/FINAL/26 SEPTEMBER 2016 

44 

Georges River Discharge 

For treated water released to the Georges River, it is anticipated that treatment 

will be required to meet the ANZECC (2000) default threshold trigger values 

for highly disturbed ecosystems (marine, 80% species protection level). The 

“highly disturbed” ecosystem classification is made on the basis of poor water 

quality and many urban sources of discharge of this stretch of river (Evans & 

Peck, 2010). 

The treatment process provisionally proposed is as follows: 

1. Blending Feed Tank – to allow different leachate extraction points to be 
mixed and produce a more consistent feed (volume & quality) to the 
treatment plant. 

2. pH correction/stabilisation to near neutral 

3. oily water separator – pre-treatment and to guard against pockets of 
hydrocarbon 

4. soluble carbon dosing – to fortify leachate for biological denitrification 

5. biological oxidation and nitrification (oxidation of TOC, ammonia and 
metals) using rotating biological contactor – with variable speed 

6. biological denitrification using up-flow flooded fixed bed anoxic 
contactor to remove NOx and TOC 

7. Dissolved air floatation with coagulant dose for solids separation, metals 
removal and polishing on hydrocarbons (metals and hydrocarbons bound 
in biological solids from RBC/Denit bed) 

8. pH correction 

9. Disc Filter to polish solids and associate metals and protect Ion Exchange 

10. Activated carbon adsorption 

11. Ion exchange to polish ammonia and nitrate to <0.1 mg/L 

12. UV disinfection 

Bi-products: 

13. DAF float – dewater with VBelt press – filtrate returned to treatment plant 
for retreatment, cake to off-site landfill; 

14. Filter backwash water – return to blending feed tank for retreatment;  

15. Ion Exchange regeneration water: blend with leachate to blending feed 
tank for retreatment, else liquid tanker to off-site liquid waste disposal. 



 

 

ENVIRONMENTAL RESOURCES MANAGEMENT AUSTRALIA PTY LTD 0337609R04/FINAL/26 SEPTEMBER 2016 

45 

Installation and Commissioning 

The leachate treatment plant is proposed as a temporary construction for the 

duration of the earthworks since it may not be required for the long term 

operation of the site.  For the earthworks the plant will be mounted on 

temporary foundations.  The need for a permanent plant would be assessed 

on the basis of leachate level monitoring and future requirements for leachate 

pumping and treatment.  If the leachate treatment plant is not retained on site, 

leachate pumping to maintain the head at 1 m AHD would be to tanker for 

licensed off-site treatment and disposal. 

Prior to commencing full scale dewatering, plant commissioning will include 

confirming the treated water quality is in accordance with the agreed 

discharge criteria. 

A treated leachate compliance monitoring program will be developed 

according to the requirements of the discharge consent  and EPL. 

6.3.5 Sheet Pile Wall for Excavation Area 

Before dewatering and excavation of the Excavation Area can commence, it is 

necessary to install an appropriately designed and engineered sheet pile wall 

to segregate the area to be dewatered such that dewatering affects only the 

target area.  This is to prevent leachate from continuing to drain into the 

excavation from the rest of the landfill.  Installation of cofferdams for each 

stage of excavation is under consideration to achieve the required segregation, 

and the preferred option will be determined during detailed design, and 

subject to the final earthworks plans. 

For cofferdam construction, reuse of the wall materials may be possible once 

dewatering in the relevant area and construction of the new southern batter is 

complete.  The indicative location of the new southern batter is shown on 

Figure 9. 

Indicative design for a steel sheet pile wall has been carried out by J&K 

(2010).  The sheet pile wall will need to be installed to a sufficient depth to 

ensure adequate embedment into the natural fluvial soils not only for lateral 

stability but also to cut-off into the fluvial silty clays to control leachate flow 

through the waste.  J&K (2010) tentatively recommend that the sheet pile wall 

be installed to at least 8m depth below the current surface of the landfill, and 

should be positioned at least 10m behind the crest of the temporary cut batter 

slope as shown on the indicative section in Figure 12b.  The ends of the wall 

should return for a length of at least 10m in a northerly direction to reduce 

potential for leachate breakout at the batter surfaces.  A factor of safety of 1.5 

was allowed in J&K’s analysis. 

  



 

 

ENVIRONMENTAL RESOURCES MANAGEMENT AUSTRALIA PTY LTD 0337609R04/FINAL/26 SEPTEMBER 2016 

46 

J&K (2010) recommended that additional retaining wall and stability analyses 

be carried out once the properties of the sheet piles were known.  The 

continuity of the fluvial clay soil layers must be confirmed by additional 

geotechnical investigations during the detailed design phase.  If in some areas 

clay soils are not encountered, then the sheet piles must be founded at 

sufficient depths so that leachate/groundwater inflows can be controlled. 

6.3.6 Dewatering 

Dewatering of the landfill area is required both for construction of the 

development, and to establish acceptable leachate levels for long term 

management of the site.  Reducing the leachate head in the landfill will 

minimise migration of leachate out of the landfill, and thereby reduce impact 

to groundwater.  Approximate leachate volumes and dewatering times are 

provided below.  Note that the pumping rate and durations are subject to 

change depending upon the actual achievable pumping and discharge rates, 

and the earthworks program. 

Table 6.1 Estimated Dewatering Volumes and Duration 

Dewatering Area Target leachate 

head reduction 

Plan area m2 Dewatering 

Volume ML 

Time to 

dewater 

(weeks) 

Development Area 2m 68,627 52-66 20-26 

Excavation Area 

and Undeveloped 

Area 

2m 54,147 41-52 16-20 

     

Notes: 

Water filled porosity of the waste estimated at 40-50% and pumping rate assumed at 
